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CUSTOMER REFERENCE 
STORM 

Sample  desc r ip t i on  as  p rov ided  by  cus tomer Order  No .  PS
Mass /un i t  a rea         550  g /m²  Pi le  F ib re  Con ten t  100% SOLUTION DYED NYLON 
Cons t ruc t i on  Deta i l s  Tufted  Secondary  Back ing  Tile Bitumen Colou r  Charcoa l  /  Grey 
Sty le  Mu l t i  Leve l  Loop    Pi le  He igh t  /  mm 
The Samples  Tes ted  Were  Modu la r  Carpe t  

TEST METHOD AS/ ISO 9239 .1  2003  Reac t ion  To  F i re  Tes ts  For  F loo r i ngs  Par t  1  De te rm ina t i on  o f  
t he  Burn ing  Behav iou r  Us ing  a  Rad ian t  Hea t  Source.  As  requ i red  by  spec i f i ca t i on  C1 .10  o f  t he  
Bu i ld ing  Code o f  Aus t ra l i a .  

The tes t  va lues  re l a te  t o  t he  behav i ou r  o f  t he  t es t  spec imens  o f  a  p roduc t  under  t he  par t i cu l a r  
cond i t i ons  o f  t he  t es t ,  t hey  a re  no t  i n t ended  t o  be  th e so le  c r i t e r i on  f o r  assess ing  the  po ten t i a l  f i r e  
hazard  o f  t he  p roduc t .   C lause  9  o f  AS/ ISO 9239  Par t  1 .  

Cond i t i on ing  as  spec i f i ed  i n  BS EN 
13238 .2001  
Sample  submi t t ed  Da te   Ju l  2015 

Tes t  Da te  20  Ju l  2015  

ASSEMBLY SYSTEM:   DIRECT STICK (De ta i l s  Be low) .

The f l oo r  cover i ng  was  d i rec t l y  s tuck  to  the  subs t ra te  us ing  WATER BASED SURFACE CONTACT
adhes i ve .  

Subs t ra te :  Non-Combustible    
Subs t ra te  –  6mm F ib re  Re in fo rced  Cement  Board  to  s imu la te  a  Non-Combus t ib l e  F loo r ing .  
The Ho ld ing  Torque  on  Spec imen Frame was  2Nm. 

I n i t i a l
Tes t  

Spec imen 1   Leng th  D i rec t i on Cr i t i ca l  Rad ian t  F lux 7 .2  kW/m²
Spec imen 1   W id th  D i rec t i on Cr i t i ca l  Rad ian t  F lux 9 .4  kW/m² 
Fu l l  t es ts  ca r r i ed  ou t  i n  t he Length D i rec t i on 

SPECIMEN Length #1 Length #2 Length #3 Mean
Cr i t i ca l  Rad ian t  F lux
( kW/m² )  7 .2 6 .2 8 .3 7 .2 
Smoke Deve lopment  Ra te
(%.m in )  125 187 149 154  

The va lues  quo ted  be low are  as  r equ i red  by  Spec i f i ca t i on  C1 .10  F i r e  Hazard  P roper t i es  (F l oors )  o f  t he  
Bu i l d ing  Code o f  Aus t ra l i a .  
The Cr i t i ca l  Rad ian t  F lux  quo ted  i s  the  va lue  a t  F l ame-Ou t /Ex t i ngu ishment  (BCA Genera l  P rov i s i ons  A1 .1 ) .

MEAN CRIT ICAL RADIANT FLUX  7 .2  kW/m²
MEAN SMOKE DEVELOPMENT RATE  154  pe rcen t -m inu tes

OBSERVATIONS:  The  samples  sh runk  away  f rom the  hea t  source ,  i gn i t ed  and  bu rn t  a  shor t
d is tance .  

M. B.  Webb
Techn ica l  Manager

DATE:  20  Ju l  2015 

Per f o rmance  &  Approva ls  
Tes t ing  No.  15393 
Acc red i t ed  f o r  comp l i ance  w i th  ISO/ IEC 
17025 .  
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Clause  9  o f  AS/ ISO 9239  Par t  1  

The va lues  on  Page 2  have  no  re levance  to  
t he  Code.  
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THE INFORMATION PROVIDED ON THIS  PAGE OF THE TEST REPORT IS  FOR THE SPONSORS USE ONLY AND WILL  MEET THE
REQUIREMENTS OF THE STANDARD.   IT  IS  NOT REQUIRED UNDER C lause  9  o f  AS / ISO 9239  Par t  1  
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TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS 

Spec imen 50 60 110 160 210 260 310 360 410 460 510 560 610 660 710 760 810 860 

1 268 270 406 514 794 1128 /

2 308 310 426 516 628 924 1188 /

3 273 274 383 504 820 /

TESTS BURNING CHARACTERISTICS SMOKE PRODUCTION 

Spec imen 
Burn Length (mm) 

at Flame Out/ 
Extinguishment 

Time To 
Burn Out 

(s) 

Maximum Light 
Attenuation 

(%) 

Smoke 
Development 
Rate (%.min) 

Initial Test: Width 190 990 30 116 

Specimen Tests: Length 

1 290 1,392 18 125 

2 340 1,485 28 187 

3 240 1,209 29 149 

Mean 290 1,362 25 154 

M. B.  Webb
Techn ica l
Manager

DATE:  20  Ju l  2015 

Per f o rmance  and  Approva l s  
Tes t ing  No.  15393 
Accredited for compliance 
with ISO/IEC 17025. 

The l abora to r y  does  no t  a l l ow the  use  o f  t h i s  page  o f  t he  repor t  w i t hou t  t he  use  o f  page  1 .
Th is  page a l one  has  no  va l i d i t y  under  C lause  9  o f  AS / I SO 9239  Par t  1  
2004  04  09      9934         20  Ju l y  2015 


